
BARREN RIVER LAKE KEEPS QUALITY 
FLOWING WITH A SKILLED STAFF  
AND TWO ON-SITE LABS 
PAGE 28

Great
tpomag.com
JULY 2016

TECH TALK: 
Tips to extend 

bearing life
PAGE 46

HOW WE DO IT: 
A flexible filter for 

high-rate flows
PAGE 20

Chemistry Tim Smiley
Superintendent
Glasgow, Ky.

IN MY WORDS: 
The promise of biosolids
PAGE 42 





EXPERT WATER 
ANALYSIS 
MADE SIMPLE.
Simple preparation. Fast execution. 
Comprehensive documentation.

STRETCH 
your budget

MAXIMIZE your 
labor resources

REDUCE your 
compliance risk

Comprehensive documentation.

The Hach 
DR3900 Benchtop 

Spectrophotometer
Engineered to simplify 

water analysis for accurate 
results, every time.

Learn more at hach.com.
[...]
gpm demonstration unit from September 2010 to November 2011. Their tests 
confirmed criteria for specifying 11 filtration cells including loading param-
eters, media size and operating conditions. The clarifier entered service in 
January 2015. Today, it treats excess flows with effluent averaging 19 mg/L 
TSS and 24 mg/L BOD.

 
HOW IT WORKS

The clarifier traps pollutants in cells 30 feet long, 22 feet wide and 12 feet 
deep, each designed to filter 10 mgd. As influent trickles down through 30 
inches of synthetic fiber balls, hydraulic pressure flexes a bladder (reinforced 
rubber sidewalls) inward, compressing the media from the bottom (highest 
compression) to the top (no compression). This pressure gradient captures a 
high volume of solids by trapping large particles in the top portion and fine 
particles farther down.

The process uses no mechanical actuators or other moving parts, relying 
solely on incoming hydraulic forces. Once the water overflows into the media, 

the filtration process begins. There 
is no ramp-up period after bringing 
the system online. It treats the flow 
passively.

Rising influent levels activate 
the cleaning cycle. Draining the cell flexes the bladder outward, releasing 
the compressed bed. After an air-scoured backwash cleans the media, the 
filtration cycle repeats. Effluent passes through a chlorine contact basin and 
discharges to the river.

Besides the 310- by 100-foot clarifier, the $52 million upgrade included 
a wet weather headworks with four 40 mgd horizontal raked bar screens 
(Process Wastewater Technologies), a rock box, gate valves, 20 hp lobe blowers 
(Roots Systems), sodium hypochlorite and sodium bisulfite feed pumps 
(Watson-Marlow Fluid Technology Group), and 310 hp effluent pumps (Flygt, 
a Xylem brand). An Allen-Bradley programmable logic controller (Rockwell 
Automation) with touch screen enables operators to make adjustments easily.

Upgrades to the 40 mgd (design) complete-mix activated sludge plant 
included two RakeMax multi-rake influent bar screens and three shaftless 
screening conveyors (Huber Technology), an anaerobic digester, a 140-foot-

wastewater:
HOW WE DO IT

Squeeze Play
A HIGH-RATE WET WEATHER TREATMENT SYSTEM ENABLES AN OHIO UTILITY 
TO CONQUER CSOS AND MEET ITS COMPLIANCE DEADLINE

By Scottie Dayton

‘‘The system is easy to monitor, dependable, and doesn’t require a  

full-time operator. We met our compliance deadline and ended CSOs. 

Now we’re looking at phosphorus removal.” 
BILL YOUNG

March 2015 view of the 100 mgd 
WWETCO FlexFilter wet weather 
clarifier (WesTech Engineering).

FlexFilter media.



tpomag.com    July 2016   21

diameter spiral blade secondary clarifier, and rehabilitation of two 2.2-meter 
Tower Press belt filter presses (Charter Machine Co.).

 
PRIDE OF OWNERSHIP

Seven operators (only one per shift) manage the plant’s daily average flow 
of 15 to 17 mgd. They all contributed to the upgrade’s design, and it paid 
dividends. Engineers had the filter backwash water discharging to the three 
flight screw pump basins at the headworks. This reduced the plant’s capac-
ity to treat wastewater. To restore it, operators suggested directing the back-
wash to the influent channel of the complete-mix activated sludge basin.

“That was a major change,” says Young. “The team also relocated some 
chemical lines to the chlorine basin and made it more efficient.”

When the demonstration unit arrived, WesTech representatives trained 
operators to use the PLC, a TSS meter and variable frequency drives to con-
trol flow rates. However, no one had tested the unit in cold weather. “I wanted 
to see how it operated as a solid block of ice,” says Young. With temperatures 
in the mid-teens, an operator filled the system with water, ran it for 20 min-
utes, shut it off, and drained it. The mercury dropped below zero that night 
and stood at 10 degrees F the next morning. When the pumps were turned 
on, warm effluent from the plant thawed the media immediately, and the 
unit functioned flawlessly.

 
STARTUP

In January 2015, the SCADA system brought the clarifier online seam-
lessly. “When the 84-inch sewer backs up for 6 feet, SCADA dumps the excess 
flow to the wet weather influent line,” says Young. “At 5.7 feet, SCADA 
switches the clarifier to standby mode, which activates the first four cells. If 
the flowmeter says more cells are needed, they open automatically.”

Last year, the plant activated the system 20 to 30 times and used up to 
seven cells. The design calls for nine active cells and two in backwash. Dur-
ing the first months, a major rainstorm caused the clarifier to hiccup. It closed 
valves at the wrong time, sending combined flows out the top of the cells and 
onto the contained service road. In response, the operator switched from the 
automatic mode to manual on the PLC touch screen, then opened the inlet 
valves to empty cells and catch the overflow.

“The stormwater carried a high amount of TSS that filled the filters in 

the first four cells and activated the backwash cycle,” says Young. “However, 
the PLC failed to open valves to new cells before closing other valves for 
backwashing. We traced the problem to setpoints in the PLC programming 
and changed them.”

 
OPTIMIZING THE OUTCOME

Then operators discovered that frigid air settled in the empty cells, turn-
ing them into giant freezers. During monthly midwinter thaws with days 
above 32 degrees and nights below freezing, conditions in the cells formed 
ice around the gate valves, causing startup problems.

Thaws also brought heavy rain. “When rain was in the forecast, and to 
ensure the valves worked, we manually sent effluent from the secondary clar-
ifiers to the first four cells,” says Young. “That provided enough heat to melt 
the ice.” Operators worked with the engineer to program the deicing mode 
into the SCADA software.

Basically, the wet weather system runs itself, but operators occasionally 
still find little things to fix. One situation that went unnoticed was sodium 
bisulfite flowing back from the dechlorination/post-aeration basin to the 
chlorine contact basin. That caused the sample pump to give false chlorine 
residual readings and operators to feed additional chlorine. 

In time, they became suspicious and began grabbing hand samples. More 
realistic numbers revealed the problem. Following the suggestion of Class 3 
operator Kirk Morris, workers installed baffles in the bottom of the contact 
tank to help stop the backflow.

“The system is easy to monitor, dependable, and doesn’t require a full-
time operator,” says Young. “We met our compliance deadline and ended 
CSOs. Now we’re looking at phosphorus removal.”

After Young fed alum to the plant effluent and sent it to the FlexFilter 
to verify it was able to catch floc, he designed a preliminary 12-month study. 
It will determine which is more economical: catching floc in the main plant 
or in the wet weather clarifier.   

Acting superintendent Bill Young adjusts the wet weather clarifier’s influent 
valve at the Springfield plant.

FREE INFO – SEE ADVERTISER INDEX

Heavy rains flowing through 
the Ohio city of Spring-
field’s combined sewer sys-

tem overwhelmed the wastewater 
treatment plant. The city averaged 
50 to 70 CSOs per year, discharging 
up to 90 mgd to the Mad River.

In 2012, the city agreed with the 
Ohio EPA to build a 100 mgd high-
rate treatment wet weather clarifier 
and to have the agreement added to 
its NPDES permit. The agency gave 
the city a July 2015 deadline.

The review committee evaluated 
bids and selected the WWETCO 
FlexFilter compressible media fil-
tration system from WesTech Engi-
neering. “The technology was brand 
new,” says Bill Young, acting plant 
superintendent. “Only one small unit 

was treating stream water in Georgia. Our application was totally different 
and would be constructed on a massive scale.”

To gather vital information for the design engineers, operators ran a 400 
gpm demonstration unit from September 2010 to November 2011. Their tests 
confirmed criteria for specifying 11 filtration cells including loading param-
eters, media size and operating conditions. The clarifier entered service in 
January 2015. Today, it treats excess flows with effluent averaging 19 mg/L 
TSS and 24 mg/L BOD.

 
HOW IT WORKS

The clarifier traps pollutants in cells 30 feet long, 22 feet wide and 12 feet 
deep, each designed to filter 10 mgd. As influent trickles down through 30 
inches of synthetic fiber balls, hydraulic pressure flexes a bladder (reinforced 
rubber sidewalls) inward, compressing the media from the bottom (highest 
compression) to the top (no compression). This pressure gradient captures a 
high volume of solids by trapping large particles in the top portion and fine 
particles farther down.

The process uses no mechanical actuators or other moving parts, relying 
solely on incoming hydraulic forces. Once the water overflows into the media, 

the filtration process begins. There 
is no ramp-up period after bringing 
the system online. It treats the flow 
passively.

Rising influent levels activate 
the cleaning cycle. Draining the cell flexes the bladder outward, releasing 
the compressed bed. After an air-scoured backwash cleans the media, the 
filtration cycle repeats. Effluent passes through a chlorine contact basin and 
discharges to the river.

Besides the 310- by 100-foot clarifier, the $52 million upgrade included 
a wet weather headworks with four 40 mgd horizontal raked bar screens 
(Process Wastewater Technologies), a rock box, gate valves, 20 hp lobe blowers 
(Roots Systems), sodium hypochlorite and sodium bisulfite feed pumps 
(Watson-Marlow Fluid Technology Group), and 310 hp effluent pumps (Flygt, 
a Xylem brand). An Allen-Bradley programmable logic controller (Rockwell 
Automation) with touch screen enables operators to make adjustments easily.

Upgrades to the 40 mgd (design) complete-mix activated sludge plant 
included two RakeMax multi-rake influent bar screens and three shaftless 
screening conveyors (Huber Technology), an anaerobic digester, a 140-foot-

wastewater:
HOW WE DO IT

Squeeze Play
A HIGH-RATE WET WEATHER TREATMENT SYSTEM ENABLES AN OHIO UTILITY 
TO CONQUER CSOS AND MEET ITS COMPLIANCE DEADLINE

By Scottie Dayton

‘‘The system is easy to monitor, dependable, and doesn’t require a  

full-time operator. We met our compliance deadline and ended CSOs. 

Now we’re looking at phosphorus removal.” 
BILL YOUNG

March 2015 view of the 100 mgd 
WWETCO FlexFilter wet weather 
clarifier (WesTech Engineering).

FlexFilter media.

Hybrid Buildings 
Benefits of Metal & Fabric Buildings

Foundation Solutions
Build Anywhere & Quick Construction

Fabric Structures 
Natural Light & Low Cost Per Sq Ft

WE MANUFACTURE • WE INSTALL
WE SAVE YOU MONEY

ClearSpan.com/ADTPO1.866.643.1010

BUILDINGS OF 1,000 USES

ZERO PERCENT FINANCING AVAILABLE RESTRICTIONS 
MAY APPLY



22     TREATMENT PLANT OPERATOR

WITH 36 YEARS IN WATER TREATMENT, 
Jerry Nicholson could have called it a career a 
decade ago. Fat chance. He’s committed to the indus-
try and to providing safe, clean drinking water for 
the people of Boulder, Colorado, where he’s the 
go-to guy at the Betasso Water Treatment facility.

Nicholson has spent his professional life learn-
ing water technology, building cohesive teams and 
doing whatever it takes to keep water flowing. His 
dedication paid off in September 2015 when he 
received the Ralph M. Leidholdt Plant Operator 
Award from the Rocky Mountain Section of the 
American Water Works Association and the Rocky 
Mountain Water Environment Association.

“Jerry is keen on every aspect of treatment plant 
operation, leaving nothing in doubt,” says Tom 
Settle, manager of the Betasso plant, who nomi-
nated Nicholson for the award. “Jerry allows no 
moss to grow under his feet. He is on the move his 
entire shift, checking equipment, finding obscure 
problems before they become big ones, bringing 
them to the attention of management and volun-
teering to implement the solution. At times, he can 
be a one-man water plant staff.”

Nicholson says he was surprised at the award: 
“I didn’t realize anyone had nominated me. I tell 
people I won because of being in the field for 36 
years, I’ve stood in line longer than anyone else.”

 
STABLE CAREER

That line began in March 1980, when he started as a water operator 
trainee for the City of Longmont, a community of 86,000 about 12 miles 
northeast of Boulder. Nicholson and his five siblings grew up in Longmont, 

where he still lives, and graduated from Longmont 
High School. He attended the University of North-
ern Colorado in Greeley and majored in business, 
but didn’t graduate, preferring to work. After 
spending time in construction and other jobs, he 
wanted something more permanent.

“What interested me about water treatment was 
the stability of getting a job where there was a real 
need,” he explains. “With water, there isn’t much fluc-
tuation based on the economy, so you’re almost 
always needed. Apart from the stability, something 
is always changing, whether it’s new treatment pro-
cesses or regulations. Also, it typically isn’t hard 
physical labor, so you can do it over the long haul.”

After five years as an operator, Nicholson became 
plant supervisor, and in 1986 he rose to plant 
superintendent. He held that post until October 
2004, when he retired. After taking off several 
months and managing construction crews, he 
decided retirement wasn’t for him. In May 2005, he 
went to work for Boulder (population 100,000) as 
an operator at the Betasso plant.

“I came back as an operator because I always liked 
operations and I didn’t want to supervise again,” 
says Nicholson. In addition to holding a Class A 
Water Operator license, he is certified in hydro-
electric operations because Boulder has nine 
hydroelectric power plants installed on water sup-
ply pipelines above and below the Betasso plant.

“Being a superintendent and having run three water plants, I’ve dealt 
with plenty of personnel and administrative issues,” says Nicholson. “That 
provides a different perspective. I look at things a bit differently than the 
other operators because I’ve experienced both sides — management and staff.”

H A N D
STEADY

OPERATOR JERRY NICHOLSON APPLIES LONG EXPERIENCE, SKILLS AND WISDOM TO JOB;
WINNING PRAISE, AWARD AND RESPECT AT BOULDER’S BETASSO WATER TREATMENT PLANT

STORY: Jack Powell
PHOTOGRAPHY: Carl Scofield

water: OPERATOR
top performer

Jerry Nicholson

Jerry Nicholson,  
Betasso Water Treatment Plant, 
Boulder, Colorado
POSITION: | Water operator
EXPERIENCE: | 36 years in the water industry
DUTIES: | Operate 40 mgd plant, analyze lab data,
 perform maintenance, mentor new 
 employees on water treatment processes
EDUCATION: | Longmont (Colorado) High School;
 attended Univ. of Northern Colorado
CERTIFICATIONS: | Class A Water; hydroelectric 
 certification
MEMBERSHIPS: | Rocky Mountain Section AWWA
GOALS: | Continue to provide clean, safe drinking water
GPS COORDINATES: | Latitude: 40° 0’47.65”N; 
 Longitude: 105°20’11.46”W

‘‘With water, there isn’t much fluctuation based on the economy, so you’re almost always 

needed. Apart from the stability, something is always changing, whether it’s new treatment 

processes or regulations.”  JERRY NICHOLSON

ABOVE: Nicholson cleans, verifies and calibrates a turbi-
dimeter. LEFT: Valves release water from an indoor stor-
age tank to outdoor storage ponds.



tpomag.com    July 2016   23

WITH 36 YEARS IN WATER TREATMENT, 
Jerry Nicholson could have called it a career a 
decade ago. Fat chance. He’s committed to the indus-
try and to providing safe, clean drinking water for 
the people of Boulder, Colorado, where he’s the 
go-to guy at the Betasso Water Treatment facility.

Nicholson has spent his professional life learn-
ing water technology, building cohesive teams and 
doing whatever it takes to keep water flowing. His 
dedication paid off in September 2015 when he 
received the Ralph M. Leidholdt Plant Operator 
Award from the Rocky Mountain Section of the 
American Water Works Association and the Rocky 
Mountain Water Environment Association.

“Jerry is keen on every aspect of treatment plant 
operation, leaving nothing in doubt,” says Tom 
Settle, manager of the Betasso plant, who nomi-
nated Nicholson for the award. “Jerry allows no 
moss to grow under his feet. He is on the move his 
entire shift, checking equipment, finding obscure 
problems before they become big ones, bringing 
them to the attention of management and volun-
teering to implement the solution. At times, he can 
be a one-man water plant staff.”

Nicholson says he was surprised at the award: 
“I didn’t realize anyone had nominated me. I tell 
people I won because of being in the field for 36 
years, I’ve stood in line longer than anyone else.”

 
STABLE CAREER

That line began in March 1980, when he started as a water operator 
trainee for the City of Longmont, a community of 86,000 about 12 miles 
northeast of Boulder. Nicholson and his five siblings grew up in Longmont, 

where he still lives, and graduated from Longmont 
High School. He attended the University of North-
ern Colorado in Greeley and majored in business, 
but didn’t graduate, preferring to work. After 
spending time in construction and other jobs, he 
wanted something more permanent.

“What interested me about water treatment was 
the stability of getting a job where there was a real 
need,” he explains. “With water, there isn’t much fluc-
tuation based on the economy, so you’re almost 
always needed. Apart from the stability, something 
is always changing, whether it’s new treatment pro-
cesses or regulations. Also, it typically isn’t hard 
physical labor, so you can do it over the long haul.”

After five years as an operator, Nicholson became 
plant supervisor, and in 1986 he rose to plant 
superintendent. He held that post until October 
2004, when he retired. After taking off several 
months and managing construction crews, he 
decided retirement wasn’t for him. In May 2005, he 
went to work for Boulder (population 100,000) as 
an operator at the Betasso plant.

“I came back as an operator because I always liked 
operations and I didn’t want to supervise again,” 
says Nicholson. In addition to holding a Class A 
Water Operator license, he is certified in hydro-
electric operations because Boulder has nine 
hydroelectric power plants installed on water sup-
ply pipelines above and below the Betasso plant.

“Being a superintendent and having run three water plants, I’ve dealt 
with plenty of personnel and administrative issues,” says Nicholson. “That 
provides a different perspective. I look at things a bit differently than the 
other operators because I’ve experienced both sides — management and staff.”

H A N D
STEADY

OPERATOR JERRY NICHOLSON APPLIES LONG EXPERIENCE, SKILLS AND WISDOM TO JOB;
WINNING PRAISE, AWARD AND RESPECT AT BOULDER’S BETASSO WATER TREATMENT PLANT

STORY: Jack Powell
PHOTOGRAPHY: Carl Scofield

water: OPERATOR
top performer

Jerry Nicholson

Jerry Nicholson,  
Betasso Water Treatment Plant, 
Boulder, Colorado
POSITION: | Water operator
EXPERIENCE: | 36 years in the water industry
DUTIES: | Operate 40 mgd plant, analyze lab data,
 perform maintenance, mentor new 
 employees on water treatment processes
EDUCATION: | Longmont (Colorado) High School;
 attended Univ. of Northern Colorado
CERTIFICATIONS: | Class A Water; hydroelectric 
 certification
MEMBERSHIPS: | Rocky Mountain Section AWWA
GOALS: | Continue to provide clean, safe drinking water
GPS COORDINATES: | Latitude: 40° 0’47.65”N; 
 Longitude: 105°20’11.46”W

‘‘With water, there isn’t much fluctuation based on the economy, so you’re almost always 

needed. Apart from the stability, something is always changing, whether it’s new treatment 

processes or regulations.”  JERRY NICHOLSON

ABOVE: Nicholson cleans, verifies and calibrates a turbi-
dimeter. LEFT: Valves release water from an indoor stor-
age tank to outdoor storage ponds.



24     TREATMENT PLANT OPERATOR

“Jerry is a good guy to work with,” says Bass, his carpooling partner and 
a 14-year plant veteran. “He’s hardworking and very dedicated to the plant 
and to providing clean water. If he sees something that needs to be done, 
whether it’s maintenance or a treatment issue, he’ll jump on it.”

 
BREAKING BARRIERS

Matt Swadener, a chief operator at the Betasso plant for the last 14 years, 
calls Nicholson “a true professional and forward-thinking operator. Jerry’s 
expertise is vast, and he’s a conscientious individual who constantly tries to 
break down barriers between maintenance and operations so everybody is 
on the same page in terms of supporting our facility.”

Such strong interpersonal skills aren’t surprising, since Nicholson has 
done a lot of team building, especially during his time as supervisor at 
Longmont. There, he regularly communicated with both disciplines to pro-
mote a team atmosphere. That meant assigning operators to work with 
maintenance staff and vice versa.

“When you work as an operator, you go into the 
lab and run tests, look at the monitoring systems 
and such,” Nicholson says. “But there’s a lot more to 
a plant. I always found it a lot better if you could get 
operators doing maintenance and diagnosing equip-
ment problems before those things negatively affected 
plant processes.”

Settle praises Nicholson for his diligence and 
his willingness to watch all aspects of plant opera-
tions, constantly looking for opportunities to 
improve the facility. “There is no more selfless team 
player than Jerry,” says Settle. “He quickly volun-
teers to assist anyone that needs a helping hand, 
regardless of how nasty or dirty the job may be. 
Jerry is good at teaching, which comes from his 
background and length of experience both here and 
his previous career at the City of Longmont. He’s 
been helpful to me and good at sharing his knowl-
edge with new people and getting them up to speed 
on processes.”

 
ALL ABOUT THE WATER

Nicholson takes such compliments in stride. A 
self-described “outdoor guy,” he likes to backpack 
into Colorado’s high-lakes wilderness area (above 
12,000 feet) to fly fish and hunt. He tries to eat only 
wild meat — deer, antelope, moose and elk. And he 
keeps in close contact with his daughter, who lives 
in Colorado Springs, and a son and fellow hunter 
who lives in Littleton.

Yet water treatment remains uppermost in his 
mind. It’s what brought him out of retirement and 
what motivates him to get up at the crack of dawn 
and drive to work, even braving washed-out roads 
during the 2013 flooding. “What I like about this 
job is that I get to provide clean water for the resi-

dents here,” says Nicholson. “A water plant operator is expected to be per-
fect all the time, and if you make a mistake and the water isn’t treated 
properly, you can impact the entire community.

“Think about it: If a doctor messes up, it typically affects only one person, 
but we can affect the health of everybody if we don’t do our job correctly. I 
enjoy what I’m doing and I’m excited about the capital improvement project 
we’re about to undertake. I’m going to work until I get bored or get tired.”   

‘‘There is no more selfless 

team player than Jerry.  

He quickly volunteers to assist 

anyone that needs a helping hand, 

regardless of how nasty or dirty 

the job may be.”
TOM SETTLE

Leopold - a Xylem Brand
855/995-4261
www.fbleopold.com

 featured   products from:
Meurer Research, Inc.
303/279-8431
www.meurerresearch.com

BUSY WORK DAYS
Boulder has two water plants: the 40 mgd Betasso plant and the 20 mgd 

Boulder Reservoir Water Treatment Plant, also called the 63rd Street plant. 
Together, the plants employ 14 operators, four maintenance workers, three 
supervisors, two electronics technicians (instrumentation and control) and 
one SCADA administrator.

Situated in the Rocky Mountain foothills west of Boulder, Betasso is the 
city’s primary water treatment plant; it is a conventional treatment facility. 
The 63rd Street plant employs a dissolved air flotation (DAF) process in 
which solids float to the surface, rather than settling to the bottom of a tank. 
Boulder operators get hands-on training so that they can work both processes.

On his 12-hour rotating shift starting at 5:30 a.m., Nicholson and his 
shift partner, operator Randy Bass, exchange information with the night 
operator before getting to work. One runs the treatment plant while the 
other handles the distribution system and the hydroelectric stations.

At about 6 a.m., the plant operator does calibrations with the equip-
ment. At 7 o’clock, he runs a complete set of lab tests to evaluate the raw 
water coming in from the mountain-based Barker reservoir or the Silver 
Lake Watershed near the Continental Divide. He also monitors the treat-
ment process to make sure the proper amounts of chemicals (coagulants, 
chloride and fluoride) are added to the water. Then he tests the finished 
water to ensure that it meets state standards.

For the distribution system, the operator goes through the SCADA 
screens and checks the hydroelectric stations to see that the proper amount 
of water is going through them, looks at electric output, checks the genera-
tor bearing temperatures and diagnoses any issues. He also determines how 
much water is in storage; Boulder’s target is to have 28 million gallons on 
hand. All of this requires extensive experience, considerable knowledge 
and an unflappable demeanor, all of which typify Nicholson.

‘‘Jerry’s expertise is vast, and 

he’s a conscientious individual 

who constantly tries to break down 

barriers between maintenance and 

operations so everybody is on the 

same page in terms of supporting 

our facility.”
MATT SWADENER

From left, Randy Bass, Jerry  
Nicholson and Jason Gil in the  
plant laboratory.

A TEST OF METTLE
Jerry Nicholson and the other operators at the Betasso Water 

Treatment Plant will have their skills and patience tested by a 
major renovation project. Built in 1963 and upgraded to double 
capacity in 1972, the plant will see a complete rehabilitation of its 
water treatment processes.

“This will be a huge undertaking for us and we’ll need 
everyone at the top of their game,” says Tom Settle, plant 
manager, who has been reviewing plans almost since he came 
aboard in 2013. “Because Jerry is so proactive and good at 
spotting and diagnosing problems, he’ll be a great help.” Key 
elements of the 27-month project will include:

• Installing plate settlers (Meurer Research) to enhance  
sedimentation. As flow travels up the stainless steel 
plates, solids settle out onto the plate surface. The clari-
fied water is evenly extracted through the flow control 
deck and distributed into troughs, where it flows out of  
the sedimentation basin.

• Downsizing the sedimentation basins from four to two 
while keeping flow levels unchanged, as a result of the 
new plate settlers.

• Redoing all mixed-media filters, which have been in place 
since the early 1990s.

• Installing new surface washers.

• Adding a sludge processing system to dewater treatment 
residuals.

• Replacing valves and other equipment.
At present, the Betasso plant uses Leopold filters (Xylem), 

which are an older design, but provide high treatment flexibility. 
Some of the filters have been reconfigured for better particulate 
removal. The plant gets high marks; it has excellent source water 
with low turbidity. Raw water has turbidity of less than 1 NTU; 
finished water turbidity runs about 0.03 to 0.04 NTU. 

“Once the project is completed, we’ll be able to run water 
more efficiently, and that will help accommodate future growth,” 
says Nicholson. “And we’ll be able to connect to a sanitary sewer 
system, which we don’t have now because of our high elevation. 
Despite the size and complexity of the project, we’re committed 
to producing the water the Boulder area needs without a hitch.”



tpomag.com    July 2016   25

“Jerry is a good guy to work with,” says Bass, his carpooling partner and 
a 14-year plant veteran. “He’s hardworking and very dedicated to the plant 
and to providing clean water. If he sees something that needs to be done, 
whether it’s maintenance or a treatment issue, he’ll jump on it.”

 
BREAKING BARRIERS

Matt Swadener, a chief operator at the Betasso plant for the last 14 years, 
calls Nicholson “a true professional and forward-thinking operator. Jerry’s 
expertise is vast, and he’s a conscientious individual who constantly tries to 
break down barriers between maintenance and operations so everybody is 
on the same page in terms of supporting our facility.”

Such strong interpersonal skills aren’t surprising, since Nicholson has 
done a lot of team building, especially during his time as supervisor at 
Longmont. There, he regularly communicated with both disciplines to pro-
mote a team atmosphere. That meant assigning operators to work with 
maintenance staff and vice versa.

“When you work as an operator, you go into the 
lab and run tests, look at the monitoring systems 
and such,” Nicholson says. “But there’s a lot more to 
a plant. I always found it a lot better if you could get 
operators doing maintenance and diagnosing equip-
ment problems before those things negatively affected 
plant processes.”

Settle praises Nicholson for his diligence and 
his willingness to watch all aspects of plant opera-
tions, constantly looking for opportunities to 
improve the facility. “There is no more selfless team 
player than Jerry,” says Settle. “He quickly volun-
teers to assist anyone that needs a helping hand, 
regardless of how nasty or dirty the job may be. 
Jerry is good at teaching, which comes from his 
background and length of experience both here and 
his previous career at the City of Longmont. He’s 
been helpful to me and good at sharing his knowl-
edge with new people and getting them up to speed 
on processes.”

 
ALL ABOUT THE WATER

Nicholson takes such compliments in stride. A 
self-described “outdoor guy,” he likes to backpack 
into Colorado’s high-lakes wilderness area (above 
12,000 feet) to fly fish and hunt. He tries to eat only 
wild meat — deer, antelope, moose and elk. And he 
keeps in close contact with his daughter, who lives 
in Colorado Springs, and a son and fellow hunter 
who lives in Littleton.

Yet water treatment remains uppermost in his 
mind. It’s what brought him out of retirement and 
what motivates him to get up at the crack of dawn 
and drive to work, even braving washed-out roads 
during the 2013 flooding. “What I like about this 
job is that I get to provide clean water for the resi-

dents here,” says Nicholson. “A water plant operator is expected to be per-
fect all the time, and if you make a mistake and the water isn’t treated 
properly, you can impact the entire community.

“Think about it: If a doctor messes up, it typically affects only one person, 
but we can affect the health of everybody if we don’t do our job correctly. I 
enjoy what I’m doing and I’m excited about the capital improvement project 
we’re about to undertake. I’m going to work until I get bored or get tired.”   

‘‘There is no more selfless 

team player than Jerry.  

He quickly volunteers to assist 

anyone that needs a helping hand, 

regardless of how nasty or dirty 

the job may be.”
TOM SETTLE

Leopold - a Xylem Brand
855/995-4261
www.fbleopold.com

 featured   products from:
Meurer Research, Inc.
303/279-8431
www.meurerresearch.com

Let us pump
your sludge. 
Then you be
the judge.
Put our pump to the test. There’s
no cost to you. Take the PVP
Challenge and prove it to yourself.

Attention Treatment Plant Operators

We are so confident in our pumps’ ability to reduce
your overall maintenance and labor costs that we will
let you take one for a test drive... for FREE. You
provide the application and we’ll provide the unit. It's
[...]
• Cody Richardson, operator
• Tyler Emberton, operator trainee
“It all goes back to personnel,” he says. “From top to bottom, your big-

gest asset is your people. Our people care. It’s not just a 9-to-5 job. You can’t 
just walk out the door and forget it. We get really close at the water plant. We 

don’t have a day off — treating water never stops. We rely on each other. If 
we have an issue, my staff calls me and asks what they can do.”

Smiley says that feeling of dedication and mutual respect comes from his 
administration and works its way down through the organization: “The quality 
of the people you have reflects the quality of the water you’re putting out.”   

The Barren River Lake Water Treatment Plant was built in 1967 and expanded 
in 2007.

Scott Jones checks the coagulant feed.

‘‘The EPA and the state require us to have  

a 0.2 ppm chlorine residual throughout our 

distribution system. We watch disinfection  

byproducts and bacteria very closely.”
TIM SMILEY

Brentwood Industries, Inc.
610/374-5109
www.brentwoodindustries.com

Hach
800/227-4224
www.hach.com
(See ad page 3) 

 featured   products from:
Leopold - a Xylem Brand
855/995-4261
www.fbleopold.com

Nichem Co.
973/399-9810
www.nichem.com



FREE INFO – SEE ADVERTISER INDEX

While investing in the plant is prudent, Smiley values investment in peo-
ple even more. If there’s anything he’s learned in the water profession it’s the 
necessity to hire qualified people.

The team includes:
• Chris Gentry, chief operator
• Lee Hammer, chief operator and lab analyst
• Wesley Wilson, microbiology lab director/operator
• Scott Jones and Brittany Pour, operators and lab analysts
• Cody Richardson, operator
• Tyler Emberton, operator trainee
“It all goes back to personnel,” he says. “From top to bottom, your big-

gest asset is your people. Our people care. It’s not just a 9-to-5 job. You can’t 
just walk out the door and forget it. We get really close at the water plant. We 

don’t have a day off — treating water never stops. We rely on each other. If 
we have an issue, my staff calls me and asks what they can do.”

Smiley says that feeling of dedication and mutual respect comes from his 
administration and works its way down through the organization: “The quality 
of the people you have reflects the quality of the water you’re putting out.”   

The Barren River Lake Water Treatment Plant was built in 1967 and expanded 
in 2007.

Scott Jones checks the coagulant feed.

‘‘The EPA and the state require us to have  

a 0.2 ppm chlorine residual throughout our 

distribution system. We watch disinfection  

byproducts and bacteria very closely.”
TIM SMILEY

Brentwood Industries, Inc.
610/374-5109
www.brentwoodindustries.com

Hach
800/227-4224
www.hach.com
(See ad page 3) 

 featured   products from:
Leopold - a Xylem Brand
855/995-4261
www.fbleopold.com

Nichem Co.
973/399-9810
www.nichem.com



34     TREATMENT PLANT OPERATOR

WATER EFFICIENCY
To reduce the amount of potable water used, the wastewater treatment plant 

is reclaiming about 740 gpm of effluent and using it for purposes including:
• Cleaning and washing a variety of equipment, including the gravity 

belt thickener, process tanks, washer/compactor screens, grit classi-
fier, lime slurry preparation tanks, scum troughs and sludge thick-
ener hopper

• Digester foam suppression in the biogas handling vessel
• Elutriation for thickening primary solids in the gravity thickener
• Odor control in the engineered media system in the headworks
• General site cleaning and landscape irrigation
 

ENVIRONMENTAL IMPROVEMENTS
To stay below its 1 mg/L permit limit on phosphorus, the facility used 

to chemically treat its effluent. That is no longer necessary. “It used to be our 
highest chemical cost,” says Pippenger. “We spent 
hundreds of thousands of dollars a year on ferric chlo-
ride to make sure we maintained our limit.”

Fewer chemicals does mean more energy expended, 
but the biological process was designed for efficiency. 
It is automatically controlled through oxygen, ammo-
nia and pH probes and inline orthophosphate anal-
ysis. “Phosphorus removal happens in the selector 
zone of each aeration basin,” says Pippenger. “That’s 
an anoxic zone, so we have low-energy mixers. The 
six aeration tanks have high-efficiency blowers.”

One result of the new treatment system is more 
solids, since more waste material is being captured. 
The plant’s biosolids are spread on area farms. “Last 
year we land-applied 7.75 million gallons of biosol-
ids in the spring and fall,” says Pippenger. About a 
dozen farms receive material at no charge, account-
ing for 3,000 acres.

The biosolids are injected with 
a plant-owned TerraGator vehicle 
(AGCO). “We’re fortunate that we 
have quite a few farmers close by,” 
Pippenger says. “We don’t have to 
drive an hour to get to the field. They’re 
typically within 10 minutes.”

In 2016, Pippenger is busy 
upgrading drinking water facilities 
as the city continues to improve its 
infrastructure. “We have water and sewer mains that date back to the 1880s,” 
he says. “Those are the things that keep you up at night.”   

What’s Your Story?

TPO welcomes news about 
environmental improvements at 
your facility for the Sustainable 
Operations column. Send your 
ideas to editor@tpomag.com or 
call 877/953-3301.

The Eau Claire facility also has two diesel-powered 
600 kW emergency generators in the event of a power 
loss to the plant (Kohler). 

‘‘Phosphorus removal happens 

in the selector zone of each 

aeration basin. That’s an anoxic 

zone, so we have low-energy 

mixers. The six aeration tanks 

have high-efficiency blowers.”
JEFF PIPPENGER

To serve a growing population, the Eau Claire Wastewater Treatment 
Plant needed improvements.

A 2007 facility plan for the plant in northwestern Wisconsin 
pointed toward adding an activated sludge process with biological phospho-
rus removal (bio-P) capability to meet increasing demand and satisfy new 
regulations.

A higher level of treatment normally means using more energy. But Jeff 
Pippenger, utilities administrator, says Eau Claire has offset that increase 
by using more biogas and heat recovery; adding high-efficiency motors, blow-
ers, mixers and variable frequency drives; upgrading heating and lighting; 
and reducing chemical usage in treatment.

 
MULTIPLE CHANGES

The facility plan included a number of changes to improve energy and 
water efficiency at the 1980s-era 11.5 mgd (design) plant. Serving 75,000 peo-
ple in Eau Claire and Altoona, the plant has an average flow of 5.1 mgd.

“Our rotating biological contactors weren’t doing a very good job on the 
biological oxygen demand (BOD),” Pippenger says. “We were seeing our 
loading coming up because the city has increased in population, and we have 
more industrial companies coming in. Our secondary treatment process 
wasn’t keeping up with it.”

The $40 million project began in spring 2013, and most of the improvements 
were online by spring 2015, immediately improving treatment efficiency.

ENERGY SAVINGS
Two old 240 kW engine/generators were replaced with two 275 kW mod-

els (Gen-Tech). The additional generating capacity will save the plant about 
$300,000 a year at current electricity rates.

The plant’s heating needs are being met partly by heat recovery from the 
engines (about 20 percent of demand) and by the addition of boilers for 

digester heating. “We added two 
5,000 MMBtu/hr biogas boilers 
from Hurst to help heat the sludge 
before it enters the digesters,” says 
Pippenger. “So we’re using the gas 
produced in the digesters to heat 
the digesters.” The plant has three 
primary digesters and one second-
ary unit.

Put online in early 2014, the boil-
ers burned 9 million cubic feet of 
biogas in the first 22 months, saving 
the plant about $40,000 over natu-
ral gas fuel.

Other equipment upgrades 
included the replacement of 86 motors 
1/4 hp to 350 hp with high-efficiency models from Marathon, Baldor-Reli-
ance and Toshiba. Forty Eaton VFDs were installed throughout the facility. 
To help further reduce energy demand, the plant cut back on areas that are 
heated in winter and added LED lights, zone lighting controls and motion 
sensors in offices and equipment rooms.

SUSTAINABLE
OPERATIONS

Cleaner By Design
A WISCONSIN PLANT GOES GREENER WITH BIOLOGICAL PHOSPHORUS REMOVAL, 
HIGHER-EFFICIENCY EQUIPMENT, BIOGAS-TO-ENERGY AND OTHER UPGRADES

By Doug Day

  2013 2015

 Influent flow 5.3 mgd 5.1 mgd

 BOD loading 17,000 pounds per day 12,000 pounds per day

 Effluent BOD 783 pounds per day 204 pounds per day

 BOD treatment 
 efficiency 95.4% 98.3%

 TSS loading 15,500 pounds per day 14,500 pounds per day

 Effluent TSS 1,100 pounds per day 118 pounds per day

 TSS treatment 
 efficiency 93% 99.2%

Two 275 kW cogenerator units will 
increase electrical generation at the 
plant and save about $300,000 a 
year (Gen-Tech). Recovering waste 
heat from the engines will also 
contribute about 20 percent of the 
plant’s heating needs.

A pair of Hurst 5,000 MBH boilers 
will use biogas from the digesters to 
heat sludge before it enters the 
digesters to improve treatment 
efficiency.



tpomag.com    July 2016   35

WATER EFFICIENCY
To reduce the amount of potable water used, the wastewater treatment plant 

is reclaiming about 740 gpm of effluent and using it for purposes including:
• Cleaning and washing a variety of equipment, including the gravity 

belt thickener, process tanks, washer/compactor screens, grit classi-
fier, lime slurry preparation tanks, scum troughs and sludge thick-
ener hopper

• Digester foam suppression in the biogas handling vessel
• Elutriation for thickening primary solids in the gravity thickener
• Odor control in the engineered media system in the headworks
• General site cleaning and landscape irrigation
 

ENVIRONMENTAL IMPROVEMENTS
To stay below its 1 mg/L permit limit on phosphorus, the facility used 

to chemically treat its effluent. That is no longer necessary. “It used to be our 
highest chemical cost,” says Pippenger. “We spent 
hundreds of thousands of dollars a year on ferric chlo-
ride to make sure we maintained our limit.”

Fewer chemicals does mean more energy expended, 
but the biological process was designed for efficiency. 
It is automatically controlled through oxygen, ammo-
nia and pH probes and inline orthophosphate anal-
ysis. “Phosphorus removal happens in the selector 
zone of each aeration basin,” says Pippenger. “That’s 
an anoxic zone, so we have low-energy mixers. The 
six aeration tanks have high-efficiency blowers.”

One result of the new treatment system is more 
solids, since more waste material is being captured. 
The plant’s biosolids are spread on area farms. “Last 
year we land-applied 7.75 million gallons of biosol-
ids in the spring and fall,” says Pippenger. About a 
dozen farms receive material at no charge, account-
ing for 3,000 acres.

The biosolids are injected with 
a plant-owned TerraGator vehicle 
(AGCO). “We’re fortunate that we 
have quite a few farmers close by,” 
Pippenger says. “We don’t have to 
drive an hour to get to the field. They’re 
typically within 10 minutes.”

In 2016, Pippenger is busy 
upgrading drinking water facilities 
as the city continues to improve its 
infrastructure. “We have water and sewer mains that date back to the 1880s,” 
he says. “Those are the things that keep you up at night.”   

What’s Your Story?

TPO welcomes news about 
environmental improvements at 
your facility for the Sustainable 
Operations column. Send your 
ideas to editor@tpomag.com or 
call 877/953-3301.

The Eau Claire facility also has two diesel-powered 
600 kW emergency generators in the event of a power 
loss to the plant (Kohler). 

‘‘Phosphorus removal happens 

in the selector zone of each 

aeration basin. That’s an anoxic 

zone, so we have low-energy 

mixers. The six aeration tanks 

have high-efficiency blowers.”
JEFF PIPPENGER

150 YEARS 
of Quality,  

Reliability &  
PerformancePERFORMANCE3 

NEW LEVELS OF EFFICIENCY 
IN AERATION BLOWER SYSTEMS

PD BLOWER  •  HYBRID BLOWER  •  TURBO BLOWER

Lower your energy consumption for WWTP 
aeration and gain process efficiencies with  
a choice of three blower technologies: 
Positive Displacement Blower 
Hybrid Blower 
Turbo Blower 
One Source—Three Technologies.  
This is Performance3.

Get a quote for the solution with the  
lowest energy cost: 610-380-0244

Download the whitepaper:
How To Select The Most  
Effective Blower Technology  
For Wastewater Applications

www.aerzenusa.com

FREE INFO – SEE ADVERTISER INDEX

To serve a growing population, the Eau Claire Wastewater Treatment 
Plant needed improvements.

A 2007 facility plan for the plant in northwestern Wisconsin 
pointed toward adding an activated sludge process with biological phospho-
rus removal (bio-P) capability to meet increasing demand and satisfy new 
regulations.

A higher level of treatment normally means using more energy. But Jeff 
Pippenger, utilities administrator, says Eau Claire has offset that increase 
by using more biogas and heat recovery; adding high-efficiency motors, blow-
ers, mixers and variable frequency drives; upgrading heating and lighting; 
and reducing chemical usage in treatment.

 
MULTIPLE CHANGES

The facility plan included a number of changes to improve energy and 
water efficiency at the 1980s-era 11.5 mgd (design) plant. Serving 75,000 peo-
ple in Eau Claire and Altoona, the plant has an average flow of 5.1 mgd.

“Our rotating biological contactors weren’t doing a very good job on the 
biological oxygen demand (BOD),” Pippenger says. “We were seeing our 
loading coming up because the city has increased in population, and we have 
more industrial companies coming in. Our secondary treatment process 
wasn’t keeping up with it.”

The $40 million project began in spring 2013, and most of the improvements 
were online by spring 2015, immediately improving treatment efficiency.

ENERGY SAVINGS
Two old 240 kW engine/generators were replaced with two 275 kW mod-

els (Gen-Tech). The additional generating capacity will save the plant about 
$300,000 a year at current electricity rates.

The plant’s heating needs are being met partly by heat recovery from the 
engines (about 20 percent of demand) and by the addition of boilers for 

digester heating. “We added two 
5,000 MMBtu/hr biogas boilers 
from Hurst to help heat the sludge 
before it enters the digesters,” says 
Pippenger. “So we’re using the gas 
produced in the digesters to heat 
the digesters.” The plant has three 
primary digesters and one second-
ary unit.

Put online in early 2014, the boil-
ers burned 9 million cubic feet of 
biogas in the first 22 months, saving 
the plant about $40,000 over natu-
ral gas fuel.

Other equipment upgrades 
included the replacement of 86 motors 
1/4 hp to 350 hp with high-efficiency models from Marathon, Baldor-Reli-
ance and Toshiba. Forty Eaton VFDs were installed throughout the facility. 
To help further reduce energy demand, the plant cut back on areas that are 
heated in winter and added LED lights, zone lighting controls and motion 
sensors in offices and equipment rooms.

SUSTAINABLE
OPERATIONS

Cleaner By Design
A WISCONSIN PLANT GOES GREENER WITH BIOLOGICAL PHOSPHORUS REMOVAL, 
HIGHER-EFFICIENCY EQUIPMENT, BIOGAS-TO-ENERGY AND OTHER UPGRADES

By Doug Day

  2013 2015

 Influent flow 5.3 mgd 5.1 mgd

 BOD loading 17,000 pounds per day 12,000 pounds per day

 Effluent BOD 783 pounds per day 204 pounds per day

 BOD treatment 
 efficiency 95.4% 98.3%

 TSS loading 15,500 pounds per day 14,500 pounds per day

 Effluent TSS 1,100 pounds per day 118 pounds per day

 TSS treatment 
 efficiency 93% 99.2%

Two 275 kW cogenerator units will 
increase electrical generation at the 
plant and save about $300,000 a 
year (Gen-Tech). Recovering waste 
heat from the engines will also 
contribute about 20 percent of the 
plant’s heating needs.

A pair of Hurst 5,000 MBH boilers 